VA

CAINGLTAMCY BEIPACHS [

XPLORER LIQUID AND PLASTIC LIMIT TEST RESULTS

MaBL AE'{‘REDITATLD
LAm.\

CERTIFICATE NO-T-1678

I.S.:2720 : PART S

Borehole No. 1/43+900

Sample No: UDS-2

26 :
X
25 =T
g
E
g
E
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E
~
27 28 29 30 31 32 33
WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = Natural
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 27.35 2659 2669  26.69
Dry Weight + Tare (g) 23.55 2291 2243 22.54 NP
Tare Weight (2 9.67 9.92 8.44 9.60
Water Content (%) 27.38 28.33 30.45 32.07
Penetration {(mm) 15.20 17.50 22.00 25.60
LIQUID LIMIT (%) 30
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%) NP
Sample Type : UDSs

Depth (m):  5.00

XPLORER Site Ref:  Hapur - Meerut Section JobNo : 1342
' Test Report No: XPL/2015-16/02
X ;
B3 iy = L Qe
Operator : Checked : Authorised Signaroty
Date : 9_8'?,/0/6 Date: 19]2]1¢ Date: ll\,[alwr

721




NABL ACCEEDITATED
Luumrnlny

VA

XPLORER LIQUID AND PLASTIC LIMIT TEST RESULTS

COMNELILT AMNCY SERNVETE CERTIFICATE NO.T-1678

I.S.:2720 : PART 5
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14 1 1 L . i 1 !
28 29 30 31 32 33 34 35 36 37 38
WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 92%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 28.88 2588 2921  28.66 17.79 2022
Dry Weight + Tare (g) 24.33 21.73 24.29 23.09 16.22 18.52
Tare Weight (2) 8.56 8.55 10.13 8.37 8.44 9.92
‘Water Content (%) 28.85 31.50 .~ 3475 37.88 20,18 19.77
Penetration (mm) 14.80 17.80 21.80 25.10
LIQUID LIMIT (%) 33
PLASTIC LIMIT (%) 20
PLASTICITY INDEX (%) 13
Sample Type: UDS
Borehole No.  1/43+900 Sample No:  UDS-3 Depth (m):  8.00
XPLORER Site Ref: Hapur - Meerut Section JobNo : 1342
Test Report No: XPL/2015-16/02
Yo s M
Operator : @’\ m Checked : ol Authorised Signaroty
Date: 98] 2/8/¢ Date: |")J|16 Date: - \H[jl[(
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PA

NABL ACCREDITATYD
LABORATORY

XPLORER  LIQUID AND PLASTIC LIMIT TEST RESULTS - PR
LS. :2720: PARTS
26
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28 29 30 31 32 33 34 35
WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 83%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 29.86 24.00 25.16 28.19 19.24 20.86
Dry Weight + Tare (g) 25.40 20.45 21.44 23.65 17.56 19.05
Tare Weight (g) 9.79 8.71 9.98 10.52 9.80 10.54
‘Water Content (%) 28.57 30.24 32.46 34.58 21.65 21.27
Penetration (mm) 14.70 17.70 21.70 25.00
LIQUID LIMIT (%) 32
PLASTIC LIMIT (%) 21
PLASTICITY INDEX (%) 11
Sample Type : UDS
Borehole No.  1/434900 Sample No:  UDS-4 Depth (m): ~ 11.00
XPLORER Site Ref: Hapur - Meerut Section JobNo: 1342
Test Report No: XPL/2015-16/02
X A}
R ) e e V’“’“‘
Operator : Checked : Authorised Signaroty
Date : 29 27/57¢ Date: M]7) )4 Date: {_l.ilil]-[&/
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PA

XPLORE

TSI TAMCY SERVICES (78 L1

LIQUID AND PLASTIC LIMIT TEST RESULTS

CERTIFICATE NO-T-1678

LS. :2720 : PART 5

26

25

24—

23
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19

PENETRATION mm

18

17 F

15

l6

14

5

Ly p—. S S

26 27 28 29 30 31
WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = Natural
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 24.97 2625 2669  29.11
Dry Weight + Tare (g) 21.59 2244 2269 2425 NP
Tare Weight (2) 8.86 8.62 8.94 8.42
Water Content (%) 26.58 27.57 29.09 30.70
Penetration (mm) 14.80 17.20 21.40 26.00
LIQUID LIMIT 29
PLASTIC LIMIT NP
PLASTICITY INDEX NP
Sample Type : _
Borchole No.  1/46+362 Sample No:  UDS-1 Depth (m):  2.00
XPLORER Site Ref: Hapur - Meerut Section JobNo :

Test Report No: XPL/2015-16/02
A \pte) s %/:-’"’"
Operator : G'\ Checked : — Authorised Signaroty
Date : 28| o764 Date: IMI2) 16 Date: (A l g
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vA

MABL ACCREDITATED
LABORATORY

XPLORER LIQUID AND PLASTIC LIMIT TEST RESULTS W e O
I.S.:2720: PART S
24
23 F
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21— , - —
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26 27 28 29 30 31 32 33
WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = Natural
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 29.52 3263 2971 3026 2238 2225
Dry Weight + Tare (g) 25.49 2780 2475  24.90 2048 2046
Tare Weight ) 10.33 1069  8.57 8.45 10.00 1040
Water Content (%) 26.58 28.23 30.67 32.58 18.13 17.79
Penetration (mm) 15.50 17.40 21.00 24.00
LIQUID I:IMIT (%) 30
PLASTIC LIMIT (%) 18
PLAST[CITY_ INDEX (%) 12
Sample Type : UDS
Borehole No.  1/46+362 Sample No:  UDS-2 Depth (m):  5.00
XPLORER Site Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
Bl = el =
|Operator : Checked : Authorised Signaroty
Date : 9—8’”5;4 Date: M]3 )¢ Date: lf-{]’l’ll,s/

725




NABL ACCREDITATED
LABRORATORY

XPLORER LIQUID AND PLASTIC LIMIT TEST RESULTS

COMETANCY BERCES 9 LT CERTIFICATE NOC1-1678

LS. :2720 : PARTS

25
24— //5<
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26 27 28 29 30 31 32 33 34
WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = Natural
. LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 23.15 28.63 2841 28.48 20.24 18.52
Dry Weight + Tare (g) 20.06 24.30 23.98 23.86 18.21 16.86
Tare Weight (g) 8.49 8.92 9.71 10.17 8.39 8.71
Water Content (%) 26.71 28.15 31.04 33.77 20.67 20.37
Penetration {mm) 15.50 17.50 21.10 24.10
LIQUID LIMIT (%) 30
PLASTIC LIMIT (%) 21
PLASTICITY INDEX (%) 9
Sample Type : UDS
Borehole No.  1/46+362 Sample No:  UDS-3 : Depth (m):  8.00
XPLORER Site Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
\
RO p= - F—=—
Operator : Checked : Authorised Signaroty
T4
Date : Zg}q//ojg Date: i)l Date: (1.”3]16
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VA

XPLORE

CORRULTANCY SERICES oy 0T

LIQUID AND PLASTIC LIMIT TEST RESULTS

MNABL ACCREDITATED
LABORATORY

CERTIFICATE NO-T-ro78

I.S.:2720 : PART S

26 T ﬂ
25 '
G /
24 : ‘ - _l - /
23 ‘ ——
2 — -
E
g
z 21
=
=
E 20 |
=
E 19
el / [
18 Z
17 / Pl I _‘
16
x” \
15 L 1
28 29 30 31 32 33 34 35 36
WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = Natural
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 27.10 2451 28.23 28.50 20.29 21.53
Dry Weight + Tare (g) 23.13 21.29 23.27 2345 18.26 19.51
Tare Weight (2) 8.77 10.21 8.16 9.39 8.81 10.05
Water Content (%) 27.65 29.06 32.83 35.94 21.48 21.35
Penetration (mm) 15.80 17.10 21.90 25.80 :
LIQUID LIMIT (%) 31
PLASTIC LIMIT (%) 21
PLASTICITY INDEX (%) 10
Sample Type : UDS
Borechole No.  1/46+362 Sample No: UDS-4 Depth (m):  11.00
XPLORER Site Ref: Hapur - Meerut Section JobNo: 1342
Test Report No: XPL/2015-16/02
Ry p= e
Operator : Checked : ' Authorised Signaroty :
= ¥
Date : 991 Yo7 & Date: 14 )3) ¢ Date: [V EYRE Y
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DA

NABL ACCREIMTATED
BORATORY

XPLORER  LIQUID AND PLASTIC LIMIT TEST RESULTS N g
I.S. :2720 : PARTS
26
25
24
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g
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16 7 ' ——
1
15 |
26 27 29 30 31 32 33 34
WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 91%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 27.14 27.74 2927 2557 2238 2225
Dry Weight + Tare (g) 23.66 23.65 2434 2137 2047 2046
Tare Weight © 1037 8.94 8.37 9.00 10.00  10.40
Water Content (%) 26.23 27.80 30.87 33.93 18.24 17.79.
Penetration (mm) 15.70 18.00 22.00 26.00
LIQUID LIMIT (%) 29
PLASTIC LIMIT (%) 18
PLASTICITY INDEX (%) 11
Sample Type : UDS
Borehole No. ~ 1/46+362 Sample No:  UDS-5 Depth (m):  14.00
XPLORER Site Ref: Hapur - Meerut Section JobNo: 1342
Test Report No: XPL/2015-16/02
\ A -\/"/
{Operator : B \QJ i Checked : e’ Authorised Signaroty
Date : 2/(.}/2_ | 6/€ Date: 1m] 2] 16 Date: “‘tl')l[(
1
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NABL ACCREDITATED
LABORATORY

PA

XPLORER LIQUID AND PLASTIC LIMIT TEST RESULTS

CIONGULTAMEY 5 1 CERTIFICATE NO-T-1678

LS. :2720 : PART 5

25

E

E

2

:

2

&

26 27 28 29 30 31 _ 32 33
WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = Natural
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 29.59 27.50 29.52 30.21 20.24 18.38
Dry Weight + Tare (g) 25.60 23.68 24.93 25.14 18.27 16.95
Tare Weight (2 10.40 9.88 9.95 9.52 8.63 9.80
Water Content (%) 26.25 27.68 30.64 32.46 20.44 20.00
Penetration {mm) 15.00 17.50 21.90 24,20
LIQUID LIMIT (%) 30
PLASTIC LIMIT (%) 20
PLASTICITY INDEX (%) 10
Sample Type : uUDSs
Borehole No.  1/46+362 Sample No:  UDS-6 Depth (m):  17.00
XPLORER Site Ref: Hapur - Meerut Section JobNo: 1342
Test Report No: XPL/2015-16/02
A"

J QA ptm = Qg"’/
Operator : Checked : Authorised Signaroty
Date : Q,Q[Q,fn[é Date: \‘115“ ¢ Date: [‘-{LD]_Lg/
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THOMERLE TAMICY BIRRVICER 02 LI

XPLORER LIQUID AND PLASTIC LIMIT TEST RESULTS

WABL ACCREDITATED
BORATORY

CERTIFICATE NO-T-1678

LS.:2720: PARTS

25
u | S /x
23 F = /
Py | //
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E
g /
= 20
g i
= 19 :.
b I = e e
z i
I
18 b i i
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1
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16 — / . | . = ol §_¥
x/ | I
1
1
] 5 L L L L L L
25 26 27 28 29 30 31 32 33 34
WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 83%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 26.86 29.04 27.06 28.54
Dry Weight + Tare (g) 23.33 2490 2264 2387 NP
Tare Weight (g) 9.44 9.92 8.59 9.94
Water Content (%) 25.39 2764 3144 3354
Penetration (mm) 15.20 17.40 21.80 24.10
LIQUID LIMIT (%) 30
PLASTIC LIMIT (%) 19
PLASTICITY INDEX (%) 11
Sample Type : UDS
Borehole No.  1/46+362 Sample No:  UDS-7 Depth (m): 20.00
XPLORER Site Ref: Hapur - Meerut Section JobNo : 1342
Test Report No: XPL/2015-16/02
™ = —
Operator : N\ Checked : Authorised Signaroty
Date : q,qj’)//&[g Date: v I.Jhé Date: fq_f)) t&
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VA

XPLORE

CONBELILTANCY SSRRACES 97 LTD

LIQUID AND PLASTIC LIMIT TEST RESULTS

NABL ACCREDITATED

CERTIFICATE NO-T-1678

I.S.:2720 : PART S

23
24 —
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E
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E 2 R
- 1
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19 — % 1 I
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15 . 4 —
24 25 26 27 28 29 30 31 32 33
WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 89%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 24.78 27.22 28.15 28.15 20.09 20.62
Dry Weight + Tare (g) 21.55 23.30 23.70 23.60 18.15 18.60
Tare Weight (g) 8.54 8.57 8.74 9.42 8.66 8.61
Water Content (%) 2483 26.61 29.75 32.09 20.44 20.22
Penetration (mm) 15.50 17.40 21.00 24.00
LIQUID LIMIT (%) 29
PLASTIC LIMIT (%) 20
PLASTICITY INDEX (%) 9
Sample Type : UDS
Borehole No.  1/46+362 Sample No:  UDS-8 Depth (m):  23.00
XPLORER Site Ref: Hapur - Meerut Section JobNo: 1342
: Test Report No: XPL/2015-16/02
Operator : Checked : i Authorised Signaroty
Date : ?J”Lfﬁ/g Date: M) 2) ] ¢ Date: Jal > L

731




PA

NABL ACCREDITATED
LABORATORY

XPLORER  LIQUID AND PLASTIC LIMIT TEST RESULTS I i
LS. :2720: PART S
25
24
23
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J |
1
15
33 34 35 36 37 38 39 40
WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 93%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 28.89 27.27 3057+ 2633 19.22 20.78
Dry Weight + Tare (g) 24.15 2240 2487 2159 1754 18.90
Tare Weight (g) 9.97 8.58 9.92 9.67 9.49 10.00
Water Content (%) 33.43 35.24 38.13 39.77 20.87 21.12
Penetration (mm) 15.40 18.00 21.80 24.30
LIQUID LIMIT (%) 37
PLASTIC LIMIT (%) 21
PLASTICITY INDEX (%) 16
Sample Type :
Borehole No.  1/48+122 Sample No: TUDS-1 Depth (m):  2.00
XPLORER Site Ref: Hapur - Meerut Section JobNo : 1342
Test Report No: XPL/2015-16/02
Ui B =
LR = -
Operator : Checked : Authorised Signaroty
-
Date : 99]2LL574 Date: v 2] Date: [‘1_[ 3) 14
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PA

NABL ACCREMTATED
LABORATORY

XPLORER LIQUID AND PLASTIC LIMIT TEST RESULTS R el
L.S.:2720: PARTS
25
24 / :
23 = / :
22 + ‘ 7 =
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g | /
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1
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1 5 L L I ‘I
26 27 28 29 30 31 32
WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 90%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 25.33 2941  31.16  28.90
Dry Weight + Tare (g) 21.85 2535 26.35 24.48 NP
Tare Weight ® 8.51 1052 1020  10.53
Water Content (%) 26.09 27.38 29.78 31.68
Penetration (mm) 15.60 17.60 21.40 24.10
LIQUID LIMIT (%) 29
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%) NP
Sample Type :
Borehole No.  1/48+122 Sample No:  UDS-4 Depth (m): 11.00
XPLORER Site Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02

RLRm

Operator :

p=

Checked :

Authorised Signaroty

=

Date :

29)2)s /4

Date:

CHERIY;

Date:

I4/3]16"
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NABL ACCREPITATED

PA

XPLORER LIQUID AND PLASTIC LIMIT TEST RESULTS

CORMEULTARY HEMACES 62 0 CERTIFICATE NO-T-1678

I.S.: 2720 : PART S

25
24
23
22
g 21
E
4
=]
= 20
g
=
19
4
o
18
17
16 //
15
25 26 27 28 29 30 31 32
WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 90%
- LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 28.38 32.68 27.46 29.40
Dry Weight + Tare (g) 24.65 27.94 23.16 2479 NP
Tare Weight (g) 10.00 10.36 8.61 9.97
Water Content (%) 25.46 26.96 29.55 31.11
Penetration (mm) 15.50 17.60 21.50 2420
LIQUID LIMIT (%) 28
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%) NP
Sample Type : UDS
Borehole No.  1/48+122 Sample No: UDS-5 Depth (m): 14.00
XPLORER Site Ref: Hapur - Meerut Section ' Job No : 1342
Test Report No: XPL/2015-16/02
Operator : Checked : Authorised Signaroty
Dae: 29 |Yd )L Date: Mzl f Date: [4)3] 18
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NABL ACCREDITATED
i TORY

PA

XPLORER LIQUID AND PLASTIC LIMIT TEST RESULTS

COMSLILTARCY Ve S ) CERTIFICATE NO-T-1678

LS.:2720: PARTS

25
24
23 i
22 S
E 21
-
g
E 20
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E
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& /
B
18 // - — =
17— ‘ -
1
16 - _x/r
1 5 L A L 1
24 25 26 27 28 29 30 31 32 33 34 35
WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 91%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 27.37 3145 3060  29.84 21.05  19.50
Dry Weight + Tare (g) 23.59 26.49 25.73 2485 19.27 17.68
Tare Weight (2 8.29 830 10.30 10.47 10.58 8.65
Water Content (%) 24.69 2727 3155  34.66 2048  20.16
Penetration (mm) 15.60 17.50 21.30 24.00
LIQUID LIMIT (%) 30
PLASTIC LIMIT (%) 20
PLASTICITY INDEX (%) 10
Sample Type : UDS
Borchole No.  1/48+122 Sample No:  UDS-6 Depth (m): J2.00
XPLORER Site Ref: Hapur - Meerut Section JobNo : 1342
Test Report No: XPL/2015-16/02
‘E S: ; .
Operator : f]/\ Checked : é__F;— Authorised Signaroty
Datc: /% ) o/ Date: (M) 2)] ¢ Date: | 1401 €
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PA

XPLORER

LIQUID AND PLASTIC LIMIT TEST RESULTS

MABL ACCREDITATED
LABORA’

CERTIFICATE NO-T-1678

25

LS. :2720: PART 3
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o
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I |
14 A
24 25 26 27 28 29 30 31
WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 91%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 26.76 29.20 43.76 36.52 2238 22.25
Dry Weight + Tare (g) 23.36 25.13 39.33 31.61 20.48 20.46
Tare Weight (&) 9.60 9.70 24.11 15.60 10.00 10.40
Water Content (%) 24.71 26.38 29.11 30.66 18.13 17.79
Penetration (mm) 14.50 17.00 21.50 24.00
LIQUID LIMIT (%) 28
PLASTIC LIMIT (%) 18
PLASTICITY INDEX (%) 10
Sample Type : UDS
Borehole No.  1/48+122 Sample No: UDS-7 Depth (m):  20.00
XPLORER Site Ref: Hapur - Meerut Section JobNo : 1342
Test Report No: XPL/2015-16/02
™~
AN/ = L=
Operator : : Checked : Authorised Signaroty
Date : f/j)b/,é Date: fUJIJ)H- Date: ZQ{QZ[J-
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PA

XPLORER

CUMBLILTAMCY SERVICES B LT5,

LIQUID AND PLASTIC LIMIT TEST RESULTS

NABL ACCREDITATED

CERTIFICATE NOCT-LoT8

I.S.:2720: PARTS

26

25

24

23

22

20

21l p—

PENETRATION mm

I e

HISTORY OF SAMPLE :

24 25 26 27 28 29
WATER CONTENT %

30 31 32 33

Percentage of passing 0.425mm B.S.Sieve = 88%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 31.26 28.29 30.61 25.73 21.16 21.79
Dry Weight + Tare (g) 27.19 24.28 25.94 21.41 19.21 19.84
Tare Weight (g) 10.13 8.59 9.91 8.13 9.88 10.40
Water Content (%) 23.83 25.56 29.13 32.56 20.90 20.66
Penetration (mm) 16.00 18.00 21.70 25.80
LIQUID LIMIT (%) 28
PLASTIC LIMIT (%) 21
PLASTICITY INDEX (%) 7
Sample Type : UDS
Borehole No.  1/48+122 Sample No: UDS-8 Depth (m):  23.00
XPLORER Site Ref: Hapur - Meerut Section Job No: 1342
Test Report No: XPL/2015-16/02
AP |
gLl R L
-|Operator : Checked : Authorised Signaroty
Date : f/g/o/{ Date: )21 ¢ Date: f‘l(”[&r
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PA

NABL ACCREDITATED
LABORATORY

21

XP!;ORER LIQUID AND PLASTIC LIMIT TEST RESULTS IR
I.S.:2720 : PARTS
26 pre
24 F /
23 / i
22

PENETRATION mm
)
=]

19 1
18 ———
17 . =
16 .
15 :
25 26 27 28 29 30 31 32 33 34
WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 89%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 27.85 27.85 28.67 - 31.10
Dry Weight + Tare (g) 24.16 23.69 23.98 25.92 NP
Tare Weight (2) 9.88 8.88 8.74 10.47
Water Content (%) 25.81 28.09 30.77 33.57
Penetration (mm) 15.40 18.00 21.80 25.90
LIQUID LIMIT (%) 29
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%) NP
Sample Type : uDs
Borehole No.  1/48+510 Sample No:  UDS-3 Depth (m): 8.00
XPLORER Site Ref: Hapur - Meerut Section JobNo : 1342

Test Report No: XPL/2015-16/02
Operator : Checked : Authorised Signaroty
Date : § ‘l-ff;rlfc; Date: 1y J3)) Date: !Q/JH-B"
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PA

NABL ACCREDITATED
LABORATORY

XPLORER LIQUID AND PLASTIC LIMIT TEST RESULTS B i 0
L.S.:2720: PART S
24 ‘
% —
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g
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z
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B 20— — |
é |
1
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& 19} A~ !
2 / :
/ L
]
18 i X 1 —t
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1
1
1
17 F ——1
1 |
]
1
1
16 'l . 1 L L
29 30 31 32 33 34 35 36 37 38
WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 80%
LIQUID LIMIT % PLASTIC LIMIT %
‘Wet Weight + Tare (g) 28.22 30.39 29.84 28.16 21.91 21.48
Dry Weight + Tare (g) 24.12 25.63 24.40 23.19 19.77 19.31
Tare Weight (2 10.07 10.50 8.78 9.97 9.82 9.14
Water Content (%) 29.16 31.46 34.83 37.60 21.51 21,34
Penetration (mm) 16.00 18.00 21.50 24.00
LIQUID LIMIT (%) 33
PLASTIC LIMIT (%) 21
PLASTICITY INDEX (%) 12
Sample Type : UDS
Borehole No.  1/48+510 Sample No: UDS-4 Depth (m): 11.00
XPLORER Site Ref: Hapur - Meerut Section JobNo: 1342
Test Report No: XPL/2015-16/02
ﬁfm W
Operato} Checked : e Authorised Signaroty
Date: 2 v gL Date: id 1314 Date: l4q)5] T4
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XPLORER

COMSULTANCY SERVICES (7% 170X

LIQUID AND PLASTIC LIMIT TEST RESULTS

CERTIFICATE NOCT-1678

LS. :2720 : PART S
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WATER CONTENT %
HISTORY OF SAMPLE : !
Percentage of passing 0.425mm B.S.Sieve = 94%

LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 26.98 28.08 29.24 29.59
Dry Weight + Tare (g) 23.15 2374 2470  24.66 NP
Tare Weight (2) 8.57 8.70 10.33 9.99
Water Content (%) 26.30 28.86 31.59 33.59
Penetration {mm) 14.00 17.20 21.20 24.00
LIQUID LIMIT (%) 31
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%) NP
Sample Type : UDS
Borehole No.  1/48+510 Sample No:  UDS-5 Depth (m):  14.00
XPLORER Site Ref: Hapur - Meerut Section JobNo : 1342
Test Report No: XPL/2015-16/02
P W

Operator : Checked : S Authorised Signaroty
Date: 9s{91,1C Date: 2o Date: (A1) 6
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VA

CAMERLE TAMCTY BERVICRE (5 LF2

XPLORER LIQUID AND PLASTIC LIMIT TEST RESULTS

NABL ACCREDITATED
LABORATORY

CERFIFICATE NO-T-1678
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 95%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 32.70 27.25 2822 29.48
Dry Weight + Tare (g) 27.95 23.00 23.36 24.03 NP
Tare Weight (g) 10.54 8.54 8.57 8.39
Water Content (%) 27.28 29.39 32.88 34.88
Penetration {mm) 14.10 17.10 21.20 24.00
LIQUID LIMIT (%) 32
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%) NP
Sample Type : UDs
Borehole No.  1/48+510 Sample No:  UDS-6 Depth (m):  17.00
XPLORER Site Ref: Hapur - Meerut Section JobNo: 1342
Test Report No: XPL/2015-16/02
L/-fﬁ
A=
Operator : - Checked : Authorised Signaroty
Date : ‘?.sff‘l/f_)g( Z Date: M=) 4 Date: f‘{/J) ££r
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XPLORER

COMLUILTANTY BSA0CES (2 LTS

LIQUID AND PLASTIC LIMIT TEST RESULTS

NABL ACCREDITATED
LABORATORY

CERTIFICATE NO-T-L678

L.S.:2720: PARTS
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.8.Sieve = 92%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 25.12 27.70 29.01 28.06
Dry Weight + Tare (g) 21.85 2368 2450 2348 NP
Tare Weight & 8.55 8.37 8.62 9.00
Water Content (%) 24.60 26.26 28.40 31.59
Penetration (mm) 15.80 17.90 21.00 25.80
LIQUID LIMIT (%) 28
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%) NP
Sample Type : uDs
Borchole No.  1/48+510 Sample No:  UDS-7 Depth (m): 20,00
XPLORER Site Ref: Hapur - Meerut Section JobNo: 1342
' Test Report No: XPL/2015-16/02
@ = Y=
Operator :- Checked : Authorised Signaroty
Date: 95/ /p/ & i M2 )i
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VA

NABL ALCREDITATED
LABORATORY

XPLORER LIQUID AND PLASTIC LIMIT TEST RESULTS SN
LS.:2720: PARTS
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 96%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 30.44 30.76 30.54 30.16
Dry Weight + Tare (g) 26.31 2645 2605  25.46 NP
Tare Weight (2) 861 944 979 10.51
Water Content (%) 23.33 25.34 27.61 31.45
Penetration (mm) - 15.70 18.00 21.10 2590
LIQUID LIMIT (%) 27
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%) NP
Sample Type : uDSs
Borehole No.  1/48+510 Sample No:  UDS-8 Depth (m):  23.00
XPLORER Site Ref: Hapur - Meerut Section Job No: 1342
Test Report No: XPL/2015-16/02
g = fer—=—
Operator - Checked : Authorised Signaroty
Date ; "7—§ff “—-[4*’/ G Date: ] 2117 Date: {At/f/zg
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NABL ACCREDITATED
LABORATORY

XPLORER  LIQUID AND PLASTIC LIMIT TEST RESULTS SETPEN
I.S.:2720 : PART 5
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = Natural
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 28.10 2970 2735  27.70
Dry Weight + Tare (g) 23.94 2472 2250 2288 NP
Tare Weight (g) 9.42 8.55 8.36 9.80
Water Content (%) 28.63 3080 3430  36.88
Penetration (mm) 15.60 17.90 22.00 24.90
LIQUID LIMIT (%) 33
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%) NP
Sample Type : UDS
Borehole No.  1/54+825 Sample No: UDS-1 Depth (m):  2.00
XPLORER Site Ref: Hapur - Meerut Section JobNo: 1342
Test Report No: XPL/2015-16/02
N'—"ﬂ
Operator Checked : Authorised Signaroty
; r
Date : E_y_f‘i.('.y/é Date: incd 2l Date: f‘{/j}zg
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NABL ACCREDITATED
LABORATORY

XPLORER LIQUID AND PLASTIC LIMIT TEST RESULTS s
L.S.:2720: PARTS
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 95%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 30.74 32.15 30.50 29.23
Dry Weight + Tare (g) 26.15 27.15 2550  24.01 NP
Tare Weight (8 9.38 9.94 9.92 8.66
Water Content (%) 27.37 29.05 32.09 34.01
Penetration (mm) 15.60 17.60 22.00 24.20
LIQUID LIMIT (%) 31
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%) NP
Sample Type : UDS
Borchole No.  1/54+825 Sample No:  UDS-9 Depth (m):  26.00
XPLORER Site Ref: Hapur - Meerut Section JobNo : 1342
Test Report No: XPL/2015-16/02
}Qf:* W’“’
Opcraw} Checked : F=mc Authorised Signaroty
Dae: 1] 7706, bue 01709 (4] 3]
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NABL ACCREDITATED
LABORATORY

XPLORER  LIQUID AND PLASTIC LIMIT TEST RESULTS

UL T ANEY RERVERS 62 LD CERTIFICATE NO-T-1678

L.S.: 2720 : PART 5
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = . 92%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 25.99 3122 2880  27.14
Dry Weight + Tare (g) 22.16 26.51 24.27 22.43 - NP
Tare Weight (&) 8.17 1053  9.92 842
Water Content (%) 27.39 29.47 31.57 33.62
Penetration (mm) 14.00 17.60 21.10 24.50
LIQUID LIMIT (%) 31
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%) NP
Sample Type : uDSs
Borchole No.  1/55+850 Sample No: ~ UDS-1 Depth (m):  2.00
XPLORER Site Ref: Hapur - Meerut Section Job No-: 1342
Test Report No: XPL/2015-16/02
P M/”
Operator : Checked : il Authorised Signaroty
Date : 9_.5’! 1{6’76 Date: TIPSR Date: 4)3) 16'
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VA

XPLORER

ATCASLILTAMCY SERICES {00 171

LIQUID AND PLASTIC LIMIT TEST RESULTS

NABL ACCREMMTATED
LABORATORY

CERTIFICATE NO-T-1678

PENETRATION mm

L.S.:2720 : PARTS

26

25 26 27 28 29 30 31 32 33 34

WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 79%

LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 26.08 28.49 28.60 28.60
Dry Weight + Tare (g) 2297 2425 23.90 23.88 NP
Tare Weight (2) 10.68 8.72 8.77 9.99
Water Content (%) 2531 27.30 31.06 33.98
Penetration (mm) 16.00 18.00 22.00 25.20
LIQUID LIMIT (%) 29
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%) NP
Sample Type : UDSs .
Borehole No.  1/56+780 Sample No:  UDS-5 Depth (m):  14.00
XPLORER Site Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02

= | ft

Operator : Checked : Authorised Signaroty
’ e

Date : 9__5r'f 9,)’(;'} C Date: v [ 2 ) | ¢ Date: / “lfé / V7
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XPLORER LIQUID AND PLASTIC LIMIT TEST RESULTS

CORRELILTAMNCY BER

CERIIFICATE NO-T-1678

L.S.:2720: PARTS
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WATER CONTENT % ]
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 91%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 24.89 26.90 32.25 31.99
Dry Weight + Tare (g) 21.50 23.02 27.20 26.69 NP
Tare Weight (g) 8.16 8.82 10.40 10.05
Water Content (%) 2541 2732 30.06 31.85
Penetration (mm) 15.90 18.00 21.90 24.10
LIQUID LIMIT (%) 29
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%) NP
Sample Type : UDS
Borehole No.  1/57+555 Sample No:  UDS-1 Depth (m):  2.00
XPLORER Site Ref: Hapur - Meerut Section JobNo : 1342

Test Report No: XPL/2015-16/02

o= =

Operator : Checked : Authorised Signaroty

Datc:_80)9folC Due yla)i; Dat: (4f3) 8
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NMABL ACCREMTATED
BORATORY

XPLORER  LIQUID AND PLASTIC LIMIT TEST RESULTS LLE TR
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 94%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 26.54 3122 2894 2934
Dry Weight + Tare (g) 23.12 26.90 24.61 2431 NP
Tare Weight (2 8.48 1021 1013 8.69
Water Content (%) 23.38 25.88 29.90 32.24
Penetration (mm) 15.70 17.70 22.00 24.00
LIQUID LIMIT (%) 28
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%) NP
Sample Type : UDS
Borehole No.  1/57+555 Sample No:  UDS-2 Depth (m):  5.00
XPLORER Site Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
g " %/,,,_.,
Operator :- Checked : Authorised Signaroty
Date: $ ¢ |Hn16 Date: 1y) 2116 Date: /Q/J/}Gr
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PA

XPLORE LIQUID AND PLASTIC LIMIT TEST RESULTS

CEWELLTANGY SERVIDES (3 00 CERTIFICATE N0-T-1678

L.S.:2720 : PART 5
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PENETRATION mm

14
28 29 30 31 32 33 34 35
WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 90%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 30.76 42.90 28.02 38.18 22.67 20.99
Dry Weight + Tare (g) 26.14 35.15 23.30 30.61 20.57 19.16
Tare Weight (g) 10.17 10.05 8.76 8.45 10.04 9.79
Water Content (%) 28.93 30.88 3246 34.19 19.94 19.55
Penetration (mm) 14.20 18.00 21.20 25.00
LIQUID LIMIT (%) 32
PLASTIC LIMIT (%) 20
PLASTICITY INDEX (%) 12
Sample Type : UDSs
Borehole No.  1/58+400 Sample No:  UDS-1 Depth (m):  2.00
XPLORER Site Ref: Hapur - Meerut Section JobNo: 1342
Test Report No: XPL/2015-16/02
% = =
Operator~ Checked : Y Authorised Signaroty
Datcﬁg]f},fc/fg Date: I\”;JH Date: !LNJ/!B’_
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'\ABL ACCREDITATED
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XPLORER LIQUID AND PLASTIC LIMIT TEST RESULTS s SRR
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 79%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 26.38 2731 2950  29.70
Dry Weight + Tare (g) 22.85 2341 2490  25.04 NP
Tare Weight (2) 8.62 8.59 8.94 9.66
Water Content (%) 24.78 2632 28.82 30.29
Penetration (mm) 16.00 18.00 22.00 24.10
LIQUID LIMIT (%) 28
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%) NP
Sample Type : UDS
Borechole No.  1/58+400 Sample No:  UDS-4 Depth (m):  11.00
XPLORER Site Ref: Hapur - Meerut Section JobNo : 1342
Test Report No: XPL/2015-16/02
Operatot/.@ Checked : W*’ Authorised Signaroty W
Datc:g\j]‘lem{; Date: I“‘llg )“_; Date: /‘1/}}55’__
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VA

XPLORER

COMEULTANCY SSIRCHS 120 100

LIQUID AND PLASTIC LIMIT TEST RESULTS

CERIIFICATE NO-T-1678
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = Natural
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 29.23 2923 2603 2842
Dry Weight + Tare (g) 24.74 2453 2192 23.06 NP
Tare Weight (2 9.67 9.70 1000  8.70
Water Content (%) 29.79 31.69 34.48 37.36
Penetration (mm) 14.80 17.40 21.60 25.70
LIQUID LIMIT (%) 33
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%) NP
Sample Type : UDS
Borehole No.  1/58+400 Sample No:  UDS-5 Depth (m):  14.00
XPLORER Site Ref: Hapur - Meerut Section Job No : 1342
: Test Report No: XPL/2015-16/02
Q_-,, W
Operator ¢ Checked : [ Authorised Signaroty
Date:‘Q\QI‘)f{{)f;g Date: 1\_"3“{ Date: l”'t/)?fﬁ'
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NABL ACCHEDITATED
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XPLORER LIQUID AND PLASTIC LIMIT TEST RESULTS B9 <
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 97%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 24,07 26.46 25.97 25.09 22.38 2225
Dry Weight + Tare (g) 20.97 23.10 2220 2114 2038 2035
Tare Weight (g) 8.41 1048  9.49 8.86 1000 10.40
Water Content (%) 24.73 26.62 29.66 32.19 19.27 19.10
Penetration (mm}) 14.80 17.30 21.70 25.70
LIQUID LIMIT (%) 28
PLASTIC LIMIT (%) 19
PLASTICITY INDEX (%) 9
Sample Type : uDSs
Borehole No.  1/59+305 Sample No:  UDS-1 Depth (m):  2.00
XPLORER Site Ref: Hapur - Meerut Section JobNo : 1342
Test Report No: XPL/2015-16/02
Operato:)> Checked : ;-'tf-:t;—- Authorised Signaroty V
Date : {5[1%_(}'[‘@ Date: !“{2“6 Date: {L(/‘,))}E
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XPLORER LIQUID AND PLASTIC LIMIT TEST RESULTS
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 87%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 23.03 23.37 22.60 24.97 17.54 18.07
Dry Weight + Tare (g) 18.47 1895  17.88  19.86 1544 1629
Tare Weight (2 8.20 9.34 8.16 10.05 7.98 9.99
Water Content (%) 4440 45.99 48.56 52.09 28.15 28.25
Penetration (mm) 15.20 17.30 21.00 25.80
LIQUID LIMIT (%) 48
PLASTIC LIMIT (%) 28
PLASTICITY INDEX (%) 20
Sample Type : uDS
Borehole No.  1/59+305 Sample No:  UDS-3 Depth (m):  8.00
XPLORER Site Ref: Hapur - Meerut Section JobNo : 1342
Test Report No: XPL/2015-16/02
Qy V
Operator : Checked : }?—___/?‘..__ Authorised Signaroty
Datc:g@\{;‘ﬂ—[(@jé Date: '.“I]?I“’ Date: [l{/‘)?l/fr
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NABL ACUCREDITATED
BORATORY

VA

XPLORER LIQUID AND PLASTIC LIMIT TEST RESULTS < g 2
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = Natural
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 25.07 27.46 26.97 26.09 22.38 22.25
Dry Weight + Tare (g) 21.56 23.62 22.68 21.59 20.30 20.25
Tare Weight (2 8.41 10.48 9.49 8.86 10.00 10.40
Water Content (%) 26.69 29.22 32.52 35.35 20.19 20.30
Penetration {mm) 15.20 17.80 21.90 25.90
LIQUID LIMIT (%) 31
PLASTIC LIMIT (%) 20
PLASTICITY INDEX (%) 11
Sample Type : UuDs
Borehole No.  1/59+305 Sample No:  UDS-4 Depth (m):  11.00
XPLORER Site Ref: Hapur - Meerut Section Job No: 1342
Test Report No: XPL/2015-16/02
Vw
Operator : Checked : i Authorised Signaroty
Dae: Q¢ | Ha]E Date: al2)1¢ Date: 14/0) 1€
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XPLORER LIQUID AND PLASTIC LIMIT TEST RESULTS

COPSLLTAMOY SEHRVETES (P LTS

CERTIFICATE NO-T-1678
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 93%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Wcight + Tare (g) 27.32 30.01 32.00 29.31 :
Dry Weight + Tare (g) 23.65 2560  27.01  24.67 NP
Tare Weight (g) 9.60 10.00 10.59 10.35
Water Content (%) 26.12 28.27 30.37 32.40
Penectration (mm) 14.20 18.00 21,00 24.10
LIQUID LIMIT (%) 30
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%) NP
Sample Type : UDS
Borehole No.  1/62+160 Sample No:  UDS-3 Depth (m): 8.00
XPLORER Site Ref: Hapur - Meerut Section Job No : 1342
' Test Report No: XPL/2015-16/02
B - =
Operator Checked : Jo—= Authorised Signaroty
Date : 27}'1--1‘:;-;@ Date: (M) 2114 Date: l‘-ll']l :'6
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NABL ACCREDITATED
LAl

XPLORER 'LIQUID AND PLASTIC LIMIT TEST RESULTS L R
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i WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = Natural
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 28.61 2747 2955 2836
Dry Weight + Tare (g) 25.01 23.90 24.69 23.82 NP
Tare Weight (g) 10.31 10.35 8.30 9.89
Water Content (%) . 24,49 26.35 29.65 32.59
Penetration (mm) 14.80 17.30 21.60 25.80
LIQUID LIMIT (%) 28
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%) NP
Sample Type : UDS _
Borehole No.  1/62+160 Sample No:  UDS-4 Depth (m):  11.00
XPLORER Site Ref: Hapur - Meerut Section JobNo: 1342
Test Report No: XPL/2015-16/02
Operator : Checked : i Authorised Signaroty
Dateéﬂjfg,]’@rjé Date: M)3f}e Date: {Al_} .\] LB
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VA

XPLORER ' LIQUID AND PLASTIC LIMIT TEST RESULTS

CEMSBUCTANDY SERNES 00 L0

CERTIFICATE NO-1-1678

I.S.:2720 : PART 5
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1
17 _/ ; .
1
1
16 S i
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1
| [
1 5 L i 1 L
24 25 26 27 28 29 30 31
WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = Natural
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 30.12 28.61 3063 3421 ' 2022 2217
Dry Weight + Tare (g) 26.10 24.46 25.80 28.65 18.52 20.36
Tare Weight (®) 9.91 8.59 8.89 10.47 8.94 10.13
Water Content (%) 24.84 26.15 28.56 30.58 17.75 17.69
Penetration (mm) 15.00 17.20 21.00 24.50
LIQUID LIMIT (%) 28
PLASTIC LIMIT (%) 18
PLASTICITY INDEX (%) 10
Sample Type : UDS
Borehole No.  1/63+570 Sample No: UDS-1 Depth (m):  2.00
XPLORER Site Ref: Hapur - Meerut Section JobNo: 1342
Test Report No: XPL/2015-16/02
Operator : Checked : Authorised Signaroty
Date: € 7] ,P 5f.£7/ o Date: ) 2] )¢ Date: /‘i/))[gl
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PA

XPLORER LIQUID AND PLASTIC LIMIT TEST RESULTS _LFRS
LS. :2720: PART S
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 94%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 29.18 30.17 30.22 28.29
Dry Weight + Tare (g) 24.88 2538 2556  23.96 NP
Tare Weight (g) 8.62 8.58 10.20 10.53
Water Content (%) 26.45 28.51 30.34 32.24
Penetration (mm) 14,20 18.00 21,10 24,20
LIQUID LIMIT (%) 30
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%) NP
Sample Type : uDs
Borehole No.  1/64+270 Sample No: UDS-4 Depth (m):  11.00
XPLORER Site Ref: Hapur - Meerut Section JobNo: 1342
Test Report No: XPL/2015-16/02
Operator : Checked : i Authorised Signaroty M
Date:Q_'_] IM@}& Date: ) 2] )é Date: f"'l, Q?LS(
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PA

NABL ACCREDITATED
TORY

XPLORER  LIQUID AND PLASTIC LIMIT TEST RESULTS e
LS. :2720: PARTS
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=
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I 4 X L i 1 A 'I
26 27 28 29 30 31 32 33
WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 93%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 27.32 3001 3200 2931
Dry Weight + Tare (g) 23.65 2560 2701  24.67 NP
Tare Weight @® 9.60 10.00 1059  10.35
Water Content (%) 26.12 28.27 30.37 3240
Penetration (mm) 14.20 18.00 21.00 24.10
LIQUID LIMIT (%) 30
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%) NP
Sample Type : UDSs
Borehole No.  1/65+740 Sample No:  UDS-1 Depth (m):  2.00
XPLORER Site Ref: Hapur - Meerut Section JobNo: 1342
Test Report No: XPL/2015-16/02
Operator* Checked : = Authorised Signaroty
Datc:f; W, } L-{j'] ¢ Date: 14 g) /¢ Date: /3"} J/ Lg
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PA

NABL ACCREDITATED
LABORATORY

XPLORER LIQUID AND PLASTIC LIMIT TEST RESULTS B e
LS. :2720: PART S
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 94%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 24.95 2547 24.74 23.70 18.13 17.24
Dry Weight + Tare (g) 20.37 2059  19.83 1857 1628 1533
Tare Weight (8) 9.48 9.47 9.31 8.15 9.34 8.24
Water Content (%) 42.06 43.88 46.67 49.23 26.66 26.94
Penetration {mm) 15.00 17.80 21.20 24.70
LIQUID LIMIT (%) 46
PLASTIC LIMIT (%) 27
PLASTICITY INDEX (%) 19
Sample Type : UDS
Borehole No.  1/65+740 Sample No:  UDS-4 Depth (m):  11.00
XPLORER Site Ref: Hapur - Meerut Section JobNo: 1342
Test Report No: XPL/2015-16/02
Operator : Checked : Authorised Signaroty
Date: 7o/ ( Date:: w2 e Date: ) g
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NABL ACCREDITATED |
LABORATORY

M SPECIFIC GRAVITY

XPLORER  (152720:PART3/SEC1:1980)

COMNSLLTANDY SERWMCES (PHITD LCERTIFICATE NO.T-1678

PROJECT : Geotechnical Investigation Works For Hapur - Meerut Section of DFCC

Meerut
SITE REF: Hapur - Meerut Section Job No. 1342
: Test Report No: XPL/2015-16/02
BH No :- 1 Sample No :-UDS-1 Depth(m) 2.00
Chainage 414916
Test No : 1 2
p, Bottle No : SG-10 SG-11
Mass of p, bottle with stopper, M1 . 26.18 32.74
Mass of ps bottle with Stopper & Soil, M2 36.18 42.74
M.as.s of p, bottle with Stopper, Soil & 7702 26.78
Distilled Water, M3 _
Mas:s of p, bottle with Stopper & 70.87 80.60
Distilled Water, M4
= M2 - M1
ik : ) 2.60 262
(M4-Ml1)-(M3-M2)
Average Specific Gravity : 2.61
BH No :- 1 Sample No :-UDS-7 Depth(m) 20.00
Chainage 414916 |
Test No : 1 2
ps Bottle No: SG-12 SG-15
Mass of p, bottle with stopper, M1 39.05 34.94
Mass of p, bottle with Stopper & Soil, M2 49.05 44.94
Mass of p, bottle with Stopper, Soil &
Distilled Water, M3 83,98 2171
Mass of p, bottle with Stopper & :
Distilled Water, M4 .36 Saa
_ ' M2 - M1
Dl : ) 265 2.62
(M4-M1)-(M3-M2)
Average Specific Gravity : 2.64
Operator : Checked : Authorised signatory
Date : 18172 e{é Date : ““(G} 6 Date : /"*U”g
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NABL ACCREDITATED

M SPECIFIC GRAVITY

XPLORER  (182720:PART3/SEC1:1980)

COMSULTAMOY SERVICES (78 LD CERTIFICATE NO-T-1678

PROJECT : Geotechnicai Investigation Works For Hapur - Meerut Section of DFCC

Meerut
SITE REF: Hapur - Meerut Section Job No. 1342
Test Report No: XPL/2015-16/02
BHNo :- 1 Sample No :-UDS-2 Depth(m) 5.00
Chainage 434900
Test No : 1 2
ps Bottle No: SG-23 SG-25
Mass of p, bottle with stopper, M1 33.43 : 23.02
Mass of p, bottle with Stopper & Soil, M2 43.43 33.02
M_as.s of psbottle with Stopper, Soil & 8755 7 48
Distilled Water, M3
M_as.s of ps bottle with Stopper & 8133 66.28
Distilled Water, M4
= M2 - M1 -
R ( ) 2.65 2.63
(M4-M1)-(M3-M2)
Average Specific Gravity : 2.64
BH No :- 1 Sample No:-SPT-12 Depth(m) 18.00
Chainage 43+900
Test No : ' 1 2
p; Bottle No : SG-16 SG-17
Mass of p, bottle with stopper, M1 31.63 32.01
Mass of ps bottle with Stopper & Soil, M2 41.63 42.01
Mass of p, bottle with Stopper, Soil &
‘ 54
Distilled Water, M3 S 5822
Mass of p, bottle with Stopper &
; : 31
Distilled Water, M4 8220 823
- M2 - M1
B~ : ) 2.67 2.65
(M4-M1)-(M3-M2)
Average Specific Gravity : ' 2.66
Operator : Checked : 5 Authorised signatory
u ) g
Date: 18)2]0 /4 Date : “*'{Q;/I’G Date : 12

oo



NABL ACCREDITATED

M SPECIFIC GRAVITY

XPLORER  (152720: PART 3/SEC 1:1980)

COMNSLILTAMCY SERVICES (5) LTD

CERTIFICATE NO-T-1678

PROIJECT : Geotechnical Investigation Works For Hapur - Meerut Section of DFCC

Meerut
SITE REF: Hapur - Meerut Section Job No. 1342
Test Report No: XPL/2015-16/02
BHNo :- 1 Sample No :-UDS-3 Depth(m) 8.00
Chainage 46+362
Test No : 1 2
p, Bottle No : SG-12 SG-15
Mass of p, bottle with stopper, M1 39.05 34.94
Mass of p, bottle with Stopper & Soil, M2 49.05 44.94
M‘as.s of psbottle with Stopper, Soil & $6.00 9172
Distilled Water, M3
M.as_s of ps bottle with Stopper & 7976 85.52
Distilled Water, M4
= . M2 - M1
Peis ( ) 2.66 2.63
(M4 -M1)-(M3-M2) |
Average Specific Gravity : 2.65
BH No :- 1 : Sample No:-UDS-7 Depth(m) 20.00
Chainage 46+362
Test No : 1 2
p, Bottle No : ~ SG-10 SG-11
Mass of p, bottle with stopper, M1 26.18 32.74
Mass of p, bottle with Stopper & Soil, M2 36.18 42.74
Mass of p, bottle with Stopper, Soil &
Distilled Water, M3 s 8055
Mass of p, bottle with Stopper &
Distilled Water, M4 o R
- M2 - M1
B - ( ) 2.64 2.67
(M4 -Ml1)-(M3-M2)
Average Specific Gravity : 2.65
Operator : Checked : Authorised signatory

bl dh.. o

Date: 18/9)n/¢ Date : N/'ﬁ/’-é‘ Date: (AP]Y

o4




M SPECIFIC GRAVITY
XPLORER (152720 : PART 3/SEC 1:1980)

COMSLUTANCY SEINICES (00 LT CERTIFICATE NO-T 1678
PROIJECT : Geotechnical Investigation Works For Hapur - Meerut Section of DFCC
Meerut

SITE REF: Hapur - Meerut Section ; Job No. 1342
_Test Report No: XPL/2015-16/02
BHNo :- 1 Sample No :-SPT-4 Depth(m) 6.00
Chainage 48+122
Test No : 1 2
ps Bottle No: SG-18 - 8G-21
Mass of p, bottle with stopper, M1 38.30 36.13
Mass of p, bottle with Stopper & Soil, M2 48.30 46.13
Mass of p, bottle with Stopper, Soil & 91.60 89.15
Distilled Water, M3
M.as.s of p, bottle with Stopper & 85.43 8302
Distilled Water, M4
- M2 - M1
i ( ) 261 2.58
(M4 -M1)-(M3-M2)
Average Specific Gravity : 2.60
BHNo:- 1 Sample No:-UDS-6 Depth(m) 17.00
Chainage 48+122 '
Test No : 1 2
ps Bottle No: SG-23 SG-25
Mass of p, bottle with stopper, M1 33.43 23.02
Mass of p, bottle with Stopper & Soil, M2 43.43 33.02
Mass of p, bottle with Stopper, Soil &
Distilled Water, M3 s 248
Mass of p, bottle with Stopper &
: 1. 66.28
Distilled Water, M4 i
- M2 - M1
e - ( ) 2.67 2.64
(M4-M1)-(M3-M2)
Average Specific Gravity : 2.66
|Operator : Checked : / Authorised signatory
f _
2R @“ Q/V” .
_ w1
Date: /8)Us/L Date : “f.,/?/{é Date t
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NABL ACCREDITATED
LABORATORY

M SPECIFIC GRAVITY

XPLORER  (152720:PART3/SEC1:1980)

CURNSULTAMOY SEINACES (3 LT CERTIFICATE NO-T-1678

PROIJECT : Geotechnical Investigation Works For Hapur - Meerut Section of DFCC

Meerut
SITE REF: Hapur - Meerut Section Job No. 1342
Test Report No: XPL/2015-16/02
BHNo :- 1 Sample No :-UDS-3 Depth(m) 8.00
Chainage 48+510
Test No : 1 )
Ps Bottle No : SG-16 SG-17
Mass of p, bottle with stopper, M1 31.63 32.01
Mass of p, bottle with Stopper & Soil, M2 41.63 ' 42.01
M'asls of p; bottle with Stopper, Soil & 88 45 88 55
Distilled Water, M3
Mas:s of p, bottle with Stopper & 8220 8231
Distilled Water, M4
= M2 - M1
B : ) 2.67 2.66
(M4-M1)-(M3-M2)
Average Specific Gravity : 2.66
BHNo:- 1 Sample No:-UDS-7 Depth(m) 20.00
Chainage 48+510
Test No : | 2
ps Bottle No: SG-18 SG-21
Mass of p, bottle with stopper, M1 38.30 36.13
Mass of p, bottle with Stopper & Soil, M2 48.30 46.13
Mass of p, bottle with Stopper, Soil &
IDistilled Water, M3 2163 &0
IMass of p, bottle with Stopper &
4 83.02
Distilled Water, M4 - L
- M2 - M1
Fs: = : ) 2,63 2.66
(M4-M1)-(M3-M2)
Average Specific Gravity : 2.65

Operator :

Checked : Authorised signatory

“f/ 3/ I Date : “’tl)hr

o0

Date:  @]9/o/é Date :




NABL ACCREDITATED

M SPECIFIC GRAVITY

XPLORER  (152720:PART 3/SEC1:1980)

COMSULTAMDY SEINICES (23 LTD: CERTIFICATE XO-T-1678

PROJECT : Geotechnical Investigation Works For Hapur - Meerut Section of DFCC

Meerut
SITE REF: Hapur - Meerut Section Job No. 1342
. Test Report No: XPL/2015-16/02
BHNo :- 1 Sample No :-SPT-4 Depth(m) 6.00
Chainage 51+000
Test No : 1 2
ps Bottle No : SG-10 SG-25
Mass of p, bottle with stopper, M1 26.20 23.04
Mass of pg bottle with Stopper & Soil, M2 36.20 33.04
MaS-S of p, bottle with Stopper, Soil & 77.07 72.50
Distilled Water, M3
Mas_s of ps bottle with Stopper & 70.87 66.28
Distilled Water, M4
= M2 - M1
u ( ) 2.63 2,65
(M4 -Ml1)-(M3-M2)
Average Specific Gravity : 2.64
BHNo :- 1 Sample No:-SPT-4 Depth(m) 6.00
Chainage 52+640
Test No : | 2
ps Bottle No : : SG-11 SG-12
Mass of p; bottle with stopper, M1 32.76 39.06
Mass of p, bottle with Stopper & Soil, M2 42.77 49.07
Mass of ps bottle with Stopper, Soil &
Distilled Water, M3 56,82 S9k
Mass of p, bottle with Stopper &
Distilled Water, M4 i G
- M2 - M1
bie =~ ( ) 2.64 2.64
(M4 -Ml1)-(M3-M2)
Average Specific Gravity : 2.64

Operator : Checked : . - Authorised signatory

N b 2

Date: ,9)2/0/8 Date : “{/}/N’ Date: M (¥
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NABL ACCREDITATED
LABORATORY

M SPECIFIC GRAVITY

XPLORER  (152720:PART 3/SEC1:1980)

CONSULTANDY SERWVCES 69 LTD CERTIFICATE NO-T.1678

PROJECT : Geotechnical Investigation Works For Hapur - Meerut Section of DFCC

Meerut
SITE REF: Hapur - Meerut Section Job No. 1342
: Test Report No: XPL/2015-16/02
BHNo:- 1 : Sample No :-SPT-5 Depth(m) 7.50
Chainage 54+825
Test No : 1 2
ps Bottle No : SG-15 SG-16
Mass of p, bottle with stopper, M1 34.96 31.63
Mass of p, bottle with Stopper & Soil, M2 44.96 : 41.63
Mass of p; bottle with Stopper, Soil &
91.74 88.38
Distilled Water, M3
Mass of p bottle with Stopper &
’ 2l
Distilled Water, M4 e s
- M2 - M1
i : ) 2.65 2,62
(M4-M1)-(M3-M2)
Average Specific Gravity : 2.63
BHNo :- 1 Sample No:-SPT-12 Depth(m) 18.00
Chainage 54+825
Test No: ' 1 2
ps Bottle No : SG-17 SG-18
Mass of pg bottle with stopper, M1 32.02 38.31
Mass of p, bottle with Stopper & Soil, M2 42.02 48.31
Mass of p, bottle with Stopper, Soil &
Distilled Water, M3 #8.20 2160
Mass of p, bottle with Stopper &
Distilled Water, M4 Sl 8580
- M2 - MlI
i ( ) 2.62 261
(M4-Ml1)-(M3-M2)
Average Specific Gravity : 2.62
Operator : Checked : Authorised signatory

Bk & =

Date: [0)y)e/§ Date : f:g%/(é Date : {H{TSIIL




' NABL ACCREDITATED
LABORATORY

M SPECIFIC GRAVITY

XPLORER  (152720: PART 3/SEC1:1980)

CONSULTANCY SERVICES G2 LT CERTIFICATE NO-T-1678

PROIJECT : Geotechnical Investigation Works For Hapur - Meerut Section of DFCC

Meerut
SITE REF: Hapur - Meerut Section Job No. 1342
Test Report No: XPL/2015-16/02
BHNo :- 1 Sample No :-SPT-5 Depth(m) 7.50
Chainage 55+850
Test No : 1 2
ps Bottle No : SG-21 SG-23
Mass of p, bottle with stopper, M1 36.15 33.43
Mass of ps bottle with Stopper & Soil, M2 46.15 43.42
Mass of p bottle with Stopper, Soil & :
% 7.54
Distilled Water, M3 540 e
Mass of p, bottle with Stopper &
.02 1.33
Distilled Water, M4 i ;
_ M2 - M1
Peis : ) 2.62 2.64
(M4-Ml1)-(M3-M2)
Average Specific Gravity : 2.63
BHNo :- 1 Sample No:-SPT-13 Depth(m) 19.50
Chainage 55+850
Test No : 1 2
ps Bottle No: SG-10 SG-11
Mass of p, bottle with stopper, M1 26.18 32.74
Mass of p, bottle with Stopper & Soil, M2 36.18 42.74
Mass of p, bottle with Stopper, Soil &
Distilled Water, M3 1029 L
Mass of p, bottle with Stopper & ;
Distilled Water, M4 e i
- M2 - Mi
g ( ) 2.58 2.60
(M4-M1)-(M3-M2)
Average Specific Gravity : 2.59
Operator : Checked : Authorised signatory

b | S =

Date: )obts/é Date : W(G/?e Date: 14 1011€




NABL ACCREDITATED
LABORATORY

M SPECIFIC GRAVITY

XPLORER (IS 2720 : PART 3/ SEC 1 : 1980 )

COMNESLIL T AMDY SERVICES CERTIFICATE NQ_T-1678

PROJECT : Geotechnical Investigation Works For Hapur - Meerut Section of DFCC

Meerut
SITE REF: - Hapur - Meerut Section Job No. 1342
Test Report No: XPL/2015-16/02
BH No :- 1 Sample No :-SPT-5 Depth(m) 7.50
Chainage 56+780
Test No : 1 2
ps Bottle No : SG-12 SG-15
Mass of p, bottle with stopper, M1 39.05 34.94
Mass of p, bottle with Stopper & Soil, M2 49.05 44.94
M'as? of p, bottle with Stopper, Soil & 8501 91.70
Distilled Water, M3
Mas:v, of ps bottle with Stopper & 7976 8552
Distilled Water, M4
- M2 - M1
B ( ) 2.60 2.62
(M4-M1)-(M3-M2)
Average Specific Gravity : 2.61
BHNo :- 1 Sample No:-SPT-14 Depth(m) 21.00
Chainage 56+780
Test No : 1 2
ps Bottle No: _ SG-23 SG-25
Mass of p, bottle with stopper, M1 3343 23.02
Mass of p, bottle with Stopper & Soil, M2 43.43 33.02
Mass of p; bottle with Stopper, Soil &
Distilled Water, M3 $o 20
Mass of p, bottle with Stopper &
Distilled Water, M4 LR 6628
. M2 - M1
e ( ) 2.62 2.65
(M4-M1)-(M3-M2) :
Average Specific Gravity : 2.64
Operator : Checked : Authorised signatory
Date: ) 9))./0/¢ Date : “{(g}UQ Date: (4])1¥




NABL ACCREDNTATED
LABORATORY

M SPECIFIC GRAVITY

XPLORER  (152720:PART3/SEC1:1980)

CONSULTANCY SERVILES (P LTD CERTIFICATE NO-T-1678

PROJECT : Geotechnical Investigation Works For Hapur - Meerut Section of DFCC

, Meerut
SITE REF: Hapur - Meerut Section Job No. 1342
. Test Report No: XPL/2015-16/02
BHNo:- 1 Sample No :-SPT-6 Depth(m) 9.00
Chainage 57+555
Test No: | 2
ps Bottle No : : SG-16 SG-17
Mass of p; bottle with stopper, M1 31.63 32.01
Mass of p; bottle with Stopper & Soil, M2 41.63 42.01
Mass of p, bottle with Stopper, Soil &
88.43 88.50
Distilled Water, M3
Mass of p, bottle with Stopper &
82.20 82.31
Distilled Water, M4
o M2 - M1
P : ) 2,65 2.62
(M4-M1)-(M3-M2)
Average Specific Gravity : 2.64
BH No :- 1 Sample No:-SPT-14 Depth(m) 21.00
Chainage 57+555
Test No: 1 2
ps Bottle No: SG-12 SG-15
Mass of p, bottle with stopper, M1 39.05 34.94
Mass of p, bottle with Stopper & Soil, M2 49.05 44 .94
Mass of p, bottle with Stopper, Soil &
Distilled Water, M3 sl A0
Mass of p, bottle with Stopper &
Distilled Water, M4 4.3 892
= M2 - M1
e : ) 2.66 265
(M4-M1)-(M3-M2)
Average Specific Gravity : 2.66
Operator : Checked : Authorised signatory

B Rim i oY

{ T
Date: 1929 0/8 Date : ”i#/;/'/{ Date : I‘-{bllr




NABL ACCREDITATED
LABOBRATORY

M SPECIFIC GRAVITY

XPLORER (IS 2720 : PART 3/ SEC 1: 1980)

HINSULTANDY SERAACES (P LTS CERTIFICATE NO-T-1678

PROIJECT : Geotechnical Investigation Works For Hapur - Meerut Section of DFCC

_ Meerut
SITE REF: Hapur - Meerut Section Job No. 1342
Test Report No: XPL/2015-16/02
BHNo :- 1 Sample No :-SPT-5 Depth(m) 7.50
Chainage 58+400
Test No : 1 2
ps Bottle No: SG-10 SG-11
Mass of p, bottle with stopper, M1 26.16 32.69
Mass of p, bottle with Stopper & Soil, M2 36.16 42.69
Mass of p, bottle with Stopper, Soil &
Distilled Water, M3 ?6'87. Bes
Mass of p, bottle with Stopper &
70.67 :
Distilled Water, M4 g i
= M2 - M1
= . ) 2,63 2.60
(M4-Ml)-(M3-M2)
Average Specific Gravity : 2.62
BHNo:- 1 Sample No:-SPT-14 Depth(m) 21.00
Chainage 58+400
Test No : 1 2
ps Bottle No: SG-12 SG-25
Mass of p, bottle with stopper, M1 39.00 34.90
Mass of p, bottle with Stopper & Soil, M2 49.00 44.90
Mass of p; bottle with Stopper, Soil &
Distilled Water, M3 8301 Al
Mass of p; bottle with Stopper &
Distilled Water, M4 7935 Aol
= M2 - M1
i ( ) 2.66 265
(M4 -M1)-(M3-M2)
Average Specific Gravity : 2.65
Operator : Checked : Authorised signatory

Date: [9D/s/¢ Date : /'f/,?//(o Date: (4[] 16

[ 4



COMNSLETANDY SERVICES (P} LT

M SPECIFIC GRAVITY

XPLORER  (152720:PART 3/SEC1:1980)

NABL ACCREDITATED
LABORATORY

CERTIFICATE N-T-1678

PROJECT : Geotechnical Investigation Works For Hapur - Meerut Section of DFCC

Meerut
SITE REF: Hapur - Meerut Section Job No. 1342
Test Report No: XPL/2015-16/02
BHNo :- 1 Sample No :-UDS-3 Depth(m) 8.00
Chainage 59+305
Test No : 1 2
ps Bottle No : SG-16 SG-17
Mass of p, bottle with stopper, M1 31.58 31.97
Mass of p, bottle with Stopper & Soil, M2 41.58 41.97
Mass of p, bottle with Stopper, Soil &
8.1 88.26
Distilled Water, M3 S0
M'as-s, of p, bottle with Stopper & 81.91 82 05
Distilled Water, M4
L M2 - M1
s = ( ) 2.62 2.64
(M4-M1)-(M3-M2)
Average Specific Gravity : 2.63
BH No :- 1 Sample No:-UDS-3 Depth(m) 8.00
Chainage 62+160
Test No : 1 2
p, Bottle No : SG-18 SG-21
Mass of p; bottle with stopper, M1 38.25 36.08
Mass of p, bottle with Stopper & Soil, M2 48.25 46.08
Mass of p,bottle with Stopper, Soil &
Distilled Water, M3 .5 b
Mass of p, bottle with Stopper &
Distilled Water, M4 Bl Blin
. M2 - Ml
s S 2.60 2.62
(M4-M1)-(M3-M2)
Average Specific Gravity : 2.61

Operator : Checked :

B

Authorised signatory

W

Date : “‘ll‘j)!%‘

Date: D2 /016 Date : N{/J//{




NABL ACCREDITATED
LABORATOR

M SPECIFIC GRAVITY

XPLORER  (152720:PART3/SEC1:1980)

COMELILTARDY SEAGCES 69 LTD CERTIFICATE NO-T-1678

PROJECT : Geotechnical Investigation Works For Hapur - Meerut Section of DFCC

Meerut
SITE REF: Hapur - Meerut Section Job No. 1342
Test Report No: XPL/2015-16/02
BHNo :- 1 Sample No :-SPT-5 Depth(m) 7.50
Chainage 63+570
Test No : 1 2
p; Bottle No: SG-23 SG-25
-Mass of p, bottle with stopper, M1 33.38 22.99
Mass of p; bottle with Stopper & Soil, M2 43.38 32.99
M.as's of p, bottle with Stopper, Soil & 8731 7295
Distilled Water, M3
M.as? of p, bottle with Stopper & 31.07 66.05
Distilled Water, M4 _
_ M2 - M1
i = ( ) 2.66 2.63
(M4 -M1)-(M3-M2)
Average Specific Gravity : 2.65
BHNo:- 1 Sample No:-SPT-13 Depth(m) 19.50
Chainage 63+570
Test No: 1 2
ps Bottle No: SG-10 SG-11
Mass of p, bottle with stopper, M1 26.16 32.69
Mass of p; bottle with Stopper & Soil, M2 36.16 42.69
Mass of p, bottle with Stopper, Soil & :
Distilled Water, M3 i 8659
Mass of p, bottle with Stopper &
: 80.36
Distilled Water, M4 10.67
M2 - Ml
Pai:~ ( ) 2.60 2.62
(M4-Ml)-(M3-M2)
Average Specific Gravity : 2.61
Operator : Checked : Authorised signatory

R ey il fe

Date: 92]2/6/€ Date : /’{/3/4{ Date : sl e

rra




NABL ACCREDITATED

M SPECIFIC GRAVITY

XPLORER (IS 2720 : PART 3/ SEC 1 : 1980 )

RS T AREY SR CERTIFICATE NO-T-1678

PROIJECT : Geotechnical Investigation Works For Hapur - Meerut Section of DFCC

Meerut
SITE REF: Hapur - Meerut Section Job No. 1342
Test Report No: XPL/2015-16/02
BHNo :- 1 Sample No :-UDS-4 Depth(m) 11.00
Chainage 64+270
Test No: 1 2
p; Bottle No: SG-12 SG-15
Mass of p, bottle with stopper, M1 39.00 34.90
Mass of p, bottle with Stopper & Soil, M2 49.00 44 .90
M'as.s of p, bottle with Stopper, Soil & 8575 91.46
Distilled Water, M3
M.as? of p, bottle with Stopper & 79.53 8523
Distilled Water, M4
_ M2 - M1
= ( ) 2.65 2.65
(M4 -Ml1)-(M3-M2)
Average Specific Gravity : 2.65
BHNo :- 1 Sample No:-UDS-4 Depth(m) 11.00
Chainage 65+740
Test No : 1 2
ps Bottle No: SG-16 SG-17
Mass of p, bottle with stopper, Ml 31.58 31.97
Mass of p, bottle with Stopper & Soil, M2 41.58 41.97
Mass of p,bottle with Stopper, Soil &
Distilled Water, M3 $5.08 8820
Mass of p, bottle with Stopper &
1.91 82.05
Distilled Water, M4 89
M2 - M1
P = (pa-vl) 2.61 2.60
(M4-Ml1)-(M3-M2)
Average Specific Gravity : 2.60

Operator : Checked : % Authorised signatory

/ .
Date : 9207 Ys /L Date : ”’/g//f Date : /L”b} 14




NABL ACCREDITATED
LABORATORY

UA

)(pLO RER DIRECT SHEAR TEST RESULT
CTEINSL LTS SRRV S 5 LD . I.S.: 2720 . P ART XI[I
- y=0.628x
120.0 :
100.0 1 | 3
80.0 {— L. _
g
3 600 — Sl 8 5 N
% 40.0 — 0 ]
» 200 _ —
e
o 0.0
% 0 30 60 90 120 150 180
Normal Stress (KPa)

Stress Vs. Strain Plot

100 |
< IR | 1
80 |
70 I { n I
g 60 | // i =
- 50 | A _ —e— Specimen 1 (0.5 kg/cm*2)
~ :
] —a&— Specimen 2 ( 1 kg/em*2)
-g —&— Specimen 3 (1.5 kg/cm*2)
an |
—— . | =
0 2 4 6 8 10 12 14 16 1_8 20
Strain (%)
Sample Details . Test Result
Dry-density,(mg/m?)= 1.67 g= 0.0 kPa
Brownish Sandy SILT (ML) b= 32.1°
BHNo: 1 | Chainage  41+916 | SampleNo:  UDS-8 | Depth(m): 23.00
Site Ref: Hapur - Meerut Section ; . Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:

Date: 1) 2,1 Date: (4 /5 / (b Date: 1) > 1€
776



VA

NABL ACCREDITATED

XPLORER DIRECT SHEAR TEST RESULT
COINEELIL T ANCTY SERWVIHCES (9 LTD I.S.: 2720 : PART XIII
CERTIFICATE NO-T-1678
y = 0.696x
120.0
100.0 S /)’
g
3 60.0 -
@ 400 -
2
»h 200 - —
§ oo | |
s 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
120 p | ‘ | ‘ '
100 ‘ % o ‘ ‘ ‘
80 i /./ —_— | !
g |
o ey |l
< 60 B B —e— Specimen 1 (0.5 kg/em*2)
§ : —a— Specimen 2 ( 1 kg/cm”2)
% a0 B —&— Specimen 3 (1.5 kgfarl@) il
| |
20
0 | | | . _
0 2 4 6 8 10 12 14 16 18 20
' Strain (%)
Sample Details Test Result
Dry-density,(mg/m*)= 1.80 c= 0.0 kPa
Poorly Graded SAND(SP) b= 348°
BHNo: | | Chainage  43+900 | SampleNo.  SPT-12 | Depth(m): 18.00
Site Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
2 ok o=
Date: |)a)5)¢ Date: { tf/} / (2 Date: ! L\]fl) B
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PA

XPLORER

el i) R B e g R B

LS.: 2720 : PART XIII

DIRECT SHEAR TEST RESULT

NABL ACCREDITATED
LABORATORY

CERTIFICATE NO-T-1678

120.0

y = 0.691x

1000 +———

800 {—— =

60.0 ;

40.0

20.0

0.0

Shear Stress (KPa)

60 80

Normal Stress (KPa)

120

150 180

120 -

Stress Vs. Strain Plot

100 |

80 !

60

|
\

‘.
el

Stress (kPa)

—e— Specimen 1 (0.5 kg/cm*2) :
—a&— Specimen 2 ( 1 kg/cm*2)
—l—-Spemrnen 3 (1. 5 kg,*cm"2)

/-
7

"l
v

0 4

6 8
Strain (%)

10

12 14

Sample Details
Dry-density,(mg/m®)=

1.82

Poorly Graded SAND(SP)

Test Result
0.0 kPa

346 °

c=

b=

BHNo: | | Chainage

43+900 | Sample No.:

SPT-17

| Depth (m):  25.50

rSite Ref: Hapur - Meerut Section

Job No : 1342
Test Report No: XPL/2015-16/02

Tested by:

%

Date: | /3984

Checked by:

Lo
1o/3)

Date:

Authorised Signatory:

W

Date: L
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NABL ACCREDITATED
LABORATORY

A

XPLORER DIRECT SHEAR TEST RESULT
CIOINEEL LT AP SERCES L g legn I'S.: 2720 : PART XIII
y =0.577x
120.0 , ,
100.0 —-
80.0 : e | /" et
E /
3 60.0 /—— - e
2 400 1=
0 200 ._ =
& 00
® 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
100 - !
[ | | |
®
o
X —e—Specimen 1 (0.5kgicm*2) |
§ —&— Specimen 2 ( 1 kg/fem*2)
g —=—Specimen 3 (1.5 kglem*2) |
0 2 4 6 .8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.84 c= 0.0 kPa
Brownish Sandy SILT (ML) o= 30.0°
BHNo: | [ Chainage  46+362 | SampleNo.  UDS-1 | Depth (m):  2.00
Site Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
_|Tested by: Checked by: - Authorised Signatory:
= » 1 .
Date: 1/2)5l4 Date: (f//}//é Date: ’Hl'ﬂ b
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NABL ACCREDITATED

XPLORER DIRECT SHEAR TEST RESULT
EZOETELRL T ATY SRR T LT I.S.: 2‘?20 : PART XIH :
y = 0.693x
120.0
100.0 L - -
_ 80.0 .
e
E' 60.0 +——— /
0 ) == .
: 40.0 —
§ 20.0 | | —
8 oo ' ‘
o= :
w 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
120 I :

100

—e— Specimen 1 (0.5 kg/cm?2)

Stress (kPa)

| 4— Specimen 2 ( 1 kg/cm*2)
—&— Specimen 3 (1.5 kg/cm*2)

0 2 4 6 8 10

Strain (%)

12 14 16 18 20

Sample Details
Dry-density,(mg/m®)= 1.87
Poorly Graded SAND(SP)

Test Result
c= 0.0 kPa
o= 347°

BHNo: | | Chainage

46+362 | SampleNo.:  SPT-18

| Depth (m):  27.00

|Site Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
- G o=
Date: () 2954 Date: /?/?//5 Date: JHHHE’
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NABL ACCREIMTATED

781

XPLORER DIRECT SHEAR TEST RESULT
OIS YANCY SETVICES (7 LT I.S-: 2720 : PART XIII
y =0.577x
120.0
100.0
800 | - : : ‘ /
& 60.0 —
5 /
" 400 +—
E — .
o 200 .
@ o0
® 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
100 ‘ ‘ |
90 = __}‘__ = L e e e e e e
is / /./.——. ‘
70
g 6o // +— e
= 5 | & —e— Specimen 1 (0.5 kg/cm*2)
§ -&— Specimen 2 ( 1 kg/cm*2)
- —&— Specimen 3 (1.5 kg/cm*2)
)
: : |
0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.63 c= 0.0 kPa
Brownish Sandy SILT (ML) o= 300°
BHNo: | | Chainage  48+122 | SampleNo.  UDS-4 | Depth(m): 1100
Site Ref: Hapur - Meerut Section JobNo : 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
' - A3
Date: 1]9)s)4 Date: H,/;//,ﬂ Date: Ihl’n




PA

XPLORER

IS AT SERVICES £97 LT

DIRECT SHEAR TEST RESULT
LI.S.: 2720 : PART XIII

NABL ACCREDITATED

CERTIFICATE NO-T-1678

120.0

y = 0.577x

100.0

800 +— — ‘

60.0 +—

40.0

20.0 = T

0.0 i ‘

Shear Stress (KPa)

Normal Stress (KPa)

120 150 180

100

Stress Vs. Strain Plot

90

80

70 |

60

—e— Specimen 1 (0.5 kg/cm*2)

50 | = e
40 - g

Stress (kPa)
b

30

—4— Specimen 2 { 1 ka/cm*2)

—&— Specimen 3 (1.5 kg/cmA2) |
| :

20

10

|
! |
0 2 4 6 8 10
' Strain (%)

12 14 16 18 20

Sample Details
Dry-density,(mg/m?)= 1.72
Brownish Silty SAND (SM)

Test Result
c= 0.0 kPa
o= 300°

BHNo: 1 IChainage 48+510 I Sample No.: UDS-1

| Depth(m): 2.00

Site Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
) ] | 4
Date: 1)2y594 Date: {?/;/H’ Date: (n) 1
' 782




XPLORER DIRECT SHEAR TEST RESULT
FIOCIMETILNL T ASICTY SEERNVECTE ST § LTI I.S.: 2720 : PART X]’II
CERTIFICATE NO-T-1678
y = 0.602x
120.0 -
100.0 —
! 3
80.0 +—— : —
5 =i
% B0l 4—— /
® 400 :
—
n 200 - -
3 00
&
n 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
100 - | |
90 | : ‘ ‘ _a—a e
80 | / s i
70 — ’
‘a. 60 B . S | -
- 50 | LA - —e— Specimen 1 (0.5 kg/fem*2)
g /‘/ 3 —a— Specimen 2 ( 1 kg/cm*2) ,_
6 . —-I—_Specimeh _3 (1.5kglem*2) |
| [
0 2 .4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.71 c= 0.0 kPa
Brownish Sandy SILT(ML) o= 31.0°
BHNo: 1 | Chainage  48+510 | SampleNo.  UDS-6 | Depth (m):  17.00
ISite Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
="
Date: 232514 Date: _[Lr’_/}//c’ Date: l"l\j]
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VA

NABL ACCREDITATED

XPLORER DIRECT SHEAR TEST RESULT
TOINERLILT SY SEIGCES TE L I'S': 2720 : PART XIII
CERTIFICATE NO-T-1678
y = 0.625x
120.0 | |
100.0 | E
9 |
< 60.0
0 |
g 40.0 — |
» 200 =
S oo |
ﬁ 0 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
100 !
. J/'/‘.'/._. )
80 | | |
70 /T,/ |
S 60 | > — | e
- i
- —&— Specimen 1 (0.5 kg/cm*2)
§ —a— Specimen 2 ( 1 kgicm*2)
% —&— Specimen 3 (1.5 kgfcr1'||*2}
0 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.64 c= 0.0 kPa
Brownish Sandy SILT(ML) b= 320°

BHNo: 1 | Chainage  48+510 | SampleNo.  UDS-7

[ Depth (m): 20.00

ISite Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
?3 {@#\ M
Date: 2)2)8) L Date: [ H l’)}

Date: /"7’/3//"
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NABL ACCREDITATED

vA

XPLORER DIRECT SHEAR TEST RESULT
NG LA Y SERNACES {iF LT, I-S-: 2720 . PART xm

y = 0.656x

120.0

100.0 |

80.0
g
3 60.0
® 400 +— —
e .
n 200 +— - = — 3 = S — —
P 0.0 -
* 0 30 60 90 120 150 180

Normal Stress (KPa)
Stress Vs. Strain Plot
120

—e—Specimen 1 (0.5 kg/em*2) | |
—a— Specimen 2 ( 1 kg/cm#2)
| = Specimen 3 (1.5 kg!cm"2_) |

Stress (kPa)

0 2 4 6 8 10 12 14 16 18 20
: Strain (%)
Sample Details Test Result
Dry-density,(mg/m®)=  1.84 - c= 0.0 kPa
Poorly Graded SAND(SP) o= - 333°
BHNo: 1 | Chainage  48+510 | SampleNo:  SPT-18 | Depth (m):  27.00
Site Ref: Hapur - Meerut Section Job No : 1342

Test Report No: XPL/2015-16/02

Tested by: % ' Checked by: Authorised Signatory:
, RAE ="
Date: 2% |2/ /(. Date: Ly /!/f £ Date: x4 a3 I
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NABL ACCREDITATED
XPLORER DIRECT SHEAR TEST RESULT
CTUMCELILT ANCTY SERVICES 5] LT I.S': 2720 . PART XIII
y = 0.694x
120.0 T
|
100.0 i |
800 +—— } «J— ,
g : ! / i
€ 60.0 | — o
2 400 | —
o
0 200 e ———r —t
[ ]
& 00 |
£
I 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
120 ‘ ‘ ‘
. | ¢ |
N |
o - |
= —e— Specimen 1 (0.5 kg/cm*2)
ﬁ —a— Specimen 2 ( 1 kglcm*2)
o —&— Specimen 3 (1.5 kg/cm*2)
n — |
| | -
0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m*)= 1.70 c= 0.0 kPa
Brownish Silty SAND(SM) b= 347°
BHNo: 1 | Chainage  51+000 | SampleNo..  SPT-1 | Depth(m): 150
ISite Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
Tested by@ Checked by: Authorised Signatory:
( T ] W
L )
Date:2¢) ) 921 £ Date: / c"/ 5 { b Date: I nl
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NABL ACCREDITATED

UA

XPLORER DIRECT SHEAR TEST RESULT
COMGUL Y ANITY SERGEES 2 LT I'S.: 2720 . P ART Xm

120.0

y = 0.691x

100.0 -
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o
o

Shear Stress (KPa)

30 60 90 120 150 180

o

Normal Stress (KPa)

Stress Vs, Strain Plot
120 | |

100

co
o

60 -

Stress (kPa)

| —®—Specimen 1 (0.5 kg/cm*2)

! | 4— Specimen 2 (1 kg/cm2)

‘ —&— Specimen 3 (1.5 kg/cm*™2) !

(AT WS R |

0 2 4 6 8 10 12 14 16 18 20
train (%)

40 |

20 | //

Sample Details : Test Result
Dry-density,(mg/m®)=  1.75 c= 0.0 kPa
Brownish Silty SAND(SW-SM) § 34.6°

BHNo: | | Chainage  51+000 | SampleNo:  SPT-4 | Depth(m):  6.00
ISite Ref: Hapur - Meerut Section .. Job No : 1342

Test Report No: XPL/2015-16/02

Tested byﬂ, Checked by: Authorised Signatory:

Date: 59 |1]p (¢ Date: “{/} //’6 Date: 14)
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XPLORER DIRECT SHEAR TEST RESULT
CIONESLILT AR SESPCES {39 L7 I.S.: 2720 : PART XHI
y = 0.680x
120.0
100.0 il S _7 e e
80 t —m— L 4'7 —
60.0 +— — —
X — 2
ﬁ 20.0 o e e
& 00
» 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
120
100 | — PR e
80
®
o I _
= 60 —e— Specimen 1 (0.5 kg/cm*2)
'] : i
g —a— Specimen 2 ( 1 kg/cm*2)
g — i +S|pecimen 3(15 kg!crp"“_'!)_
|
20 — L e o
; l . 1
0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details ' Test Result
Dry-density,(mg/m*)= 1.75 c= 0.0 kPa
Brownish Silty SAND(SW-SM) b= 342°
BHNo: 1 | Chainage  51+000 | SampleNo:  SPT-7 | Depth(m): 1050
ISite Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
Tested b)ﬂ», Checked by: Authorised Signatory:
@/m N
% I ].)’] H";
Date:2 ¢ ] 9/[(/7 £ Date: / V/ S (4 Date:
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XPLORER DIRECT SHEAR TEST RESULT
CORESULTSNC SEFAICES (893 L1 I.S.: 2720 P ART XIH
y =0.591x
120.0
100.0 +——— —
80.0 | —
g
3 60.0 { ——
2 a0 =
g
M 200 | — ! ~—
® o0 | | ‘
;‘p:; 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
100 |
sl
| - |
ﬁ- |
o [
- _| —e—Specimen 1 (0.5 kg/om®2) |
§ —+— Specimen 2 ( 1 kg/cm*2) '
EE —=— Specimen 3 (1.5 kgicm*2)
. : | : :
0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.78 c= 0.0 kPa
Brownish Sandy SILT (ML) o= 306°
BHNo: 1| | Chainage  52+640 | SampleNo..  SPT-1 | Depth(m): 150
ISite Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
Tested b)ﬂ, Checked by: Authorised Signatory:
Date: 95 (24,1 £ Date: / 9’/2//44 Date: |M 3\ A
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VA

XPLORER

COMNSITAMMITY RERCERDL (P9 LTS

DIRECT SHEAR TEST RESULT

I.S.: 2720 : PART XIII

NABL ACCREDITATED

CERTIFICATE NO-T-1678

= 0.599x
120.0 y
|
1000 — i =
/}

= 80.0 - = . —

; 60.0 B ; / .

# 400 : S
3 " '

o 200 =
| =

S 0.0

ﬁ 0 60 90 120 150 180

Normal Stress (KPa)
Stress Vs. Strain Plot
100 - ‘ ‘
™
o
x —e—Specimen 1 (0.5 kg/em®2) ||
ﬁ —a— Specimen 2 ( 1 kglem?2)
g —&— Specimen 3 (1.5 kg/cm”2)
men's L
0 2 6 8 10 12 14 16 18 20
Strain (%)

Sample Details

Dry-density,(mg/m®)=
Brownish Sandy SILT (ML)

1.80 ; c=

¢

Test Result
0.0 kPa

= 309 °

BHNo: 1 | Chainage

52+640 | Sample No.:

SPT-4

| Depth(m):  6.00

Site Ref: Hapur - Meerut Section

Job No: 1342
Test Report No: XPL/2015-16/02

Tested by@,

Date: 24 |9/, £

Date:

‘Checked by:

19/ 3) s

Authorised Signatory:

="

l“\ﬂ AN

Date:
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vA

XPLORER

CHIRESLILT Aoy SERACES {9 T

DIRECT SHEAR TEST RESULT
L.S.: 2720 : PART XIII

NABL ACCREDITATED

= 0.676x
120.0 - y
100.0
80.0 - :
5 |
3 60.0 —
9 400 - <~—
o
n 200 —-
P 0.0 | . .
u':r, 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
120 - ‘
100 +——7F— ‘ /k——i* TR e e |
- “1 e S P
a ' | | . L ,
- 60 ——Specimen 1 (0.5 kg/cm*2) | |
§ -&— Specimen 2 ( 1 kg/cm*2)
5 e | _—-—-_s'Egimenam,s kglcrln"‘z)
20 ' |
N B
0 : ;
0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.84 g 0.0 kPa
Brownish Silty SAND(SW-SM) o= 340°
BH No: 1 l Chainage 52+640 l Sample No.: SPT-7 l Depth (m):  10.50
WSite Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
Tested byﬁ Checked by: Authorised Signatory:
%//; 1\
Date: 5 4 )24 g1 Date: /Cz’/ ?//5 Date: )
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vA

XPLORER

CASMNSLILT BREDY SR IES 8

- Mgl

NABL ACCREDMTATED

DIRECT SHEAR TEST RESULT
LS.: 2720 : PART XIII

CERTIFICATE NO-T-1678

Shear Stress (KPa)

120.0

y = 0.563x

100.0 ¢

80.0 -

60.0

40.0

200

0.0

R~ il N AT 2

30

60 80 120 150 180

Normal Stress (KPa)

Stress (kPa)

| Stress Vs. Strain Plot

—&— Specimen 1 (0.5 kg/cm*2)
—&— Specimen 2 ( 1 kg/cm*2) =
—&— Specimen 3 (1.5 kg/fcm*2) |

6 8 10 12 14 16 18 20

4
Strain (%)
Sample Details Test Result
Dry-density,(mg/m®)= 1.73 c= 0.0 kPa
Brownish Sandy SILT (ML) b= 294°
BHNo: 1 | Chainage  54+825 | SampleNo.  UDS-I | Depth (m):  2.00
|Site Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: 9 Checke;} Authorised Signatory:
, ="
Date: 0 |9, 4 Date: /9/3//5 ' Date: |HI)I !
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VA

NABL ACCREDITATED

XPLORER DIRECT SHEAR TEST RESULT
ATENETEN LT A SRRV L5 LT I.S.: 2720 : PART X‘I'II
CERTIFICATE NO-T-1678
y = 0.669x
120.0
100.0 +

80.0 : I /
60.0 -

w©
o _ | S
X
g 40| —‘/ | _ |
g 200 | ‘ — i .
g 0.0
ﬁ 0 30 60 920 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
120

e

Stress (kPa)

—&— Specimen 1 (0.5 kg!cﬁ'l"‘Z)
—a— Specimen 2 { 1 kg/fcm*2)
—=— Specimen 3 (1.5 kg/em*2) |

0o 2 4 6 8 10
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Sample Details Test Result
Dry-density,(mg/m®)=  1.66 c= 0.0 kPa
Poorly Graded SAND(SP) o= 338°
BHNo: 1 | Chainage  54+825 | SampleNo:  SPT-8 | Depth m):  12.00
Site Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
Tested by:@, Checked by: Authorised Signatory:
X=="".
Date:9 ¢ {2 o[ Date: rY / 2// 6 Date: EN Q
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Sample Details Test Result
Dry-density,(mg/m?®)= 1.65 e= 0.0 kPa
Brownish Sandy SILT (ML) b= 319°
|BHNo: 1 | Chainage  54+825 | SampleNo:  UDS-9 | Depth (m):  26.00
Site Ref: Hapur - Meerut Section Job No : 1342

Test Report No: XPL/2015-16/02

Tested b@ Checked by: 22 Authorised Signatory:
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Date:2 g ) 9101/ Date: ﬂ/ / ] / '/6 Date:
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Sample Details Test Result
Dry-density,(mg/m?)= 1.65 c= 0.0 kPa
Brownish Sandy SILT (ML) o= 30.0°
BHNo: | | Chainage  55+850 | SampleNo.  UDS-I | Depth(m): 2.00
ISite Ref: Hapur - Meerut Section Job No: 1342
Test Report No: XPL/2015-16/02
Tested I@ Checked by: Authorised Signatory:
@/‘Z : X‘//\ \¥
Date:Q 2 | *1/{/;{4 Date: 2% / ?/ [ 4 Date: A \
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Sample Details Test Result
Dry-density,(mg/m?)= 1.86 g~ 0.0 kPa
Poorly Graded SAND(SP) b= 35.6°
BHNo: 1 | Chainage  55+850 | SampleNo.  SPT-9 | Depth (m): 1350
Site Ref: Hapur - Meerut Section Job No: 1342
Test Report No: XPL/2015-16/02
Tested by: @, Checked by: _‘ Authorised Signatory:
i 5
Date:2 9 | 91 £ Date: [ ({/Z/ (6 Date: i
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CERTIFICATE NO-T-1678
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|Site Ref:
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Job No : 1342
Test Report No: XPL/2015-16/02
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Date: ?\m{’
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Sample Details Test Result
Dry-density,(mg/m®)= 1.63 c= 0.0 kPa
Poorly Graded SAND(SP) o= 32.7°
BHNo: | [ Chainage  56+780 | SampleNo.  SPT-5 | Depth(m): 750

|Site Ref: Hapur - Meerut Section

~JobNo: 1342
Test Report No: XPL/2015-16/02

Checked by:

Tested byg,

Date: 2 9|2/ o/

Authorised Signatory:

¥
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O S oo LS.: 2720 : PART XIII
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Sample Details Test Result
Dry-density,(mg/m?)= 1.76 = 0.0 kPa
Brownish Sandy SILT (ML) o= 300°
BHNo: 1| | Chainage  56+780 | SampleNo.  UDS-5 | Depth(m):  14.00
|Site Ref: Hapur - Meerut Section Job No : 1342

Test Report No: XPL/2015-16/02
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Sample Details Test Result
Dry-density,(mg/m*)= 1.88 c= 0.0 kPa
Poorly Graded SAND(SP) o= 333°
BHNo: 1 I Chainage 56+780 ] Sample No.: SPT-18 I Depth (m):  27.00
ISite Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Q Checked by: Authorised Signatory:
' Nats
Date: || 2/, £ Date: ’ (//@/ /6 Date: vhl \
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Sample Details Test Result
Dry-density,(mg/m?)= 1.51 c= 0.0 kPa
Brownish Sandy SILT (ML) = 300°
BHNo: 1 | Chainage  57+555 | SampleNo.  UDS-2 | Depth (m):  5.00
Site Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: @ Checked by: Authorised Signatory:
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Sample Details _ Test Result
Dry-density,(mg/m*)=  1.70 c= 0.0 kPa
Brownish Silty SAND(SW-SM) b= 31.6°
BHNo: 1 | Chainage  57+555 | SampleNo:  SPT-10 | Depth(m): 15.00
Site Ref: Hapur - Meerut Section Job No : 1342
Test Report No; XPL/2015-16/02
Tested by: #; Checked by: Authorised Signatory:
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Sample Details Test Result
Dry-density,(mg/m?)= 1.88 = 0.0 kPa
Brownish Silty SAND(SW-SM) o= 325"
BHNo: | | Chainage  57+555 | SampleNo..  SPT-18 | Depth(m):  27.00
ISite Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: 4 Checked by: Authorised Signatory:
g
:
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Sample Details Test Result
Dry-density,(mg/m?)= 1.75 c= 0.0 kPa
Brownish Sandy SILT (ML) o= 31.1°
BHNo: 1 | Chainage  58+400 | SampleNo:.  UDS-4 | Depth (m): 11.00
Isite Ref: Hapur - Meerut Section Job No : 1342

Test Report No: XPL/2015-16/02
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Test Result

Dry-density,(mg/m?)= 1.96 c= 0.0 kPa

Poorly Graded SAND(SP) b= 35.7°
BHNo: 1 [ Chainage  58+400 [ SampleNo.  SPT-18 | Depth (m):  27.00
ISite Ref: Hapur - Meerut Section Job No : 1342

Test Report No: XPL/2015-16/02
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Dry-density,(mg/m®)= 1.70

Brownish Sandy SILT (ML)

Test Result
0.0 kPa

300°

BH No: 1 IChainage 62+160 | Sample No.: SPT-1
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|Site Ref: Hapur - Meerut Section

Job No : 1342
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Sample Details Test Result
Dry-density,(mg/m?)= 1.67 c= 0.0 kPa
Brownish Silty SAND(SW-SM) b= 33.0°
BHNo: 1 | Chainage  62+160 | SampleNo:  SPT-3 [ Depth(m): 4.50
Site Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Q’, Checked by: Authorised Signatory:
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Sample Details Test Result
Dry-density,(mg/m?)= 147 g= 0.0 kPa
Brownish Sandy SILT (ML) b= 33.0°
BHNo: | | Chainage  62+160 | SampleNo:  UDS-4 | Depth(m): 11.00
Site Ref: Hapur - Meerut Section . Job No : 1342
Test Report No: XPL/2015-16/02
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Sample Details Test Result
Dry-density,(mg/m?*)= 1.66 c= 0.0 kPa
Poorly Graded SAND(SP) b= 32.0°
BHNo: 1 | Chainage  63+570 | SampleNo.  SPT-5 | Depth(m): 750
FSite Ref: Hapur - Meerut Section Job No: 1342
Test Report No: XPL/2015-16/02
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Sample Details Test Result
Dry-density,(mg/m?®)= 1:75 c= 0.0 kPa
Poorly Graded SAND(SP) b= 34.0°
BHNo: 1 | Chainage  63+570 | SampleNo.  SPT-13 | Depth (m):  19.50
ISite Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
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XZn(

Date:

810




	3. Meerut Detour Geotech Data - Part 2 of 3 (Vol B) - final
	DETOUR-1 VOL-II  LAB TEST - Copy
	Lab Test.pdf
	L1
	plan.pdf
	1.pdf
	2.pdf


	L2
	Grainsize.pdf
	G1.pdf
	G2.pdf
	G3.pdf
	G4.pdf
	G5.pdf
	G6.pdf
	G7.pdf
	G8.pdf
	G9.pdf
	G10.pdf

	Chemical.pdf
	C1.pdf
	C2.pdf
	C3.pdf
	C4.pdf
	C5.pdf
	C6.pdf
	C7.pdf
	C8.pdf
	C9.pdf
	C10.pdf


	L3
	L4
	L5
	KMBT_215_00107.pdf
	KMBT_215_00108.pdf
	KMBT_215_00109.pdf




